



Immunization Requirements 2014-2015



State Law and NEISD policy require medically validated up-to-date records of immunizations to be on file for all students. Immunization records must be as complete as medically feasible. To claim exclusions for medical reasons or reasons of conscience, including a religious belief, please contact the school nurse or NEISD Health Services at 356-9244.

PLEASE NOTE NEW REQUIREMENTS FOR 5th, 7th, and 12th GRADE STUDENTS. CHANGES ARE NOTED IN BOLD PRINT.

3 Years of Age

- | | |
|---------|--|
| 4 Doses | DT, DTP, DTaP (Diphtheria, Tetanus, Pertussis) |
| 3 Doses | IPV (Polio) |
| 1 Dose | MMR (Measles, Mumps, Rubella) on or after 1 st birthday |
| 3 Doses | Hib (Haemophilus influenzae type b) two doses plus a booster on or after 12 months of age (three total). If a child receives the first dose of Hib vaccine at 12-14 months of age, only one additional dose is required (two doses total). Any child who has received a single dose of Hib vaccine on or after 15 months of age is in compliance with these specified vaccine requirements |
| 3 Doses | Hepatitis B |
| 2 Dose | Hepatitis A (1 st dose required on or after 1 st birthday) |
| 1 Dose | Varicella (chickenpox) on or after 1 st birthday <u>OR</u> statement/date of chickenpox illness |
| 4 Doses | PCV (Pneumococcal Conjugate Vaccine) or children 24 months through 59 months meet the requirement if they have at least three doses with one dose on or after 12 months of age, or two doses with both doses on or after 12 months of age, or one dose on or after 24 months of age. Otherwise, one additional dose is required. |

CONTINUED ON NEXT PAGE

4 Years of Age

4 Doses	DT, DTP, DTaP (Diphtheria, Tetanus, Pertussis)
3 Doses	IPV (Polio)
1 Dose	MMR (Measles, Mumps, Rubella) on or after 1 st birthday
3 Doses	Hib (Haemophilus influenzae type b) two doses plus a booster on or after 12 months of age (three total). If a child receives the first dose of Hib vaccine at 12-14 months of age, only one additional dose is required (two doses total). Any child who has received a single dose of Hib vaccine on or after 15 months of age is in compliance with these specified vaccine requirements
3 Doses	Hepatitis B
2 Doses	Hepatitis A (1 st dose required on or after 1 st birthday)
1 Dose	Varicella (chickenpox) on or after 1 st birthday OR statement/date of chickenpox illness
4 Doses	PCV (Pneumococcal Conjugate Vaccine) or children 24 months through 59 months meet the requirement if they have at least three doses with one dose on or after 12 months of age, or two doses with both doses on or after 12 months of age, or one dose on or after 24 months of age. Otherwise, one additional dose is required.

Kindergarten

5 Doses	DTaP, DTP, DT, Td (Diphtheria, Tetanus, Pertussis) 5 th dose on or after 4 th birthday <u>OR</u> 4 doses with 4 th dose on or after 4 th birthday
4 Doses	IPV (Polio) 4 th dose on or after 4 th birthday <u>OR</u> 3 doses with 3 rd dose on or after 4 th birthday
2 Doses	MMR (Measles, Mumps, Rubella) 1 st dose on or after 1 st birthday
3 Doses	Hepatitis B
2 Doses	Hepatitis A (1 st dose required on or after 1 st birthday)
2 Doses	Varicella (chickenpox). First dose must have been given on or after 1 st birthday <u>OR</u> statement/date of chickenpox illness.

CONTINUED ON NEXT PAGE

First Grade – Fourth Grade

5 Doses DTaP, DTP, DT, Td (Diphtheria, Tetanus, Pertussis) 5th dose on or after 4th birthday OR 4 doses with 4th dose on or after 4th birthday

Students who are 7 years of age or older:

- 3 doses Tetanus-Diphtheria containing vaccine, one of which must have been received on or after the 4th birthday
- Pertussis vaccine is not required.

4 Doses IPV (Polio) 4th dose on or after 4th birthday
OR 3 doses with 3rd dose on or after 4th birthday

2 Doses MMR (Measles, Mumps, Rubella) 1st dose on or after 1st birthday

2 Doses Hepatitis A (1st dose required on or after 1st birthday)

3 Doses Hepatitis B

2 Doses Varicella (chickenpox). First dose must have been given on or after 1st birthday OR statement/date of chickenpox illness.

Fifth Grade (New in Bold)

5 Doses DTaP, DTP, DT, Td (Diphtheria, Tetanus, Pertussis) 5th dose on or after 4th birthday OR 4 doses with 4th dose on or after 4th birthday

Students who are 7 years of age or older:

- 3 doses Tetanus-Diphtheria containing vaccine, one of which must have been received on or after the 4th birthday
- Pertussis vaccine is not required.

4 Doses IPV (Polio) 4th dose on or after 4th birthday
OR 3 doses with 3rd dose on or after 4th birthday

2 Doses MMR (Measles, Mumps, Rubella) 1st dose on or after 1st birthday

2 Doses Hepatitis A (1st dose required on or after 1st birthday)

3 Doses Hepatitis B. For students aged 11-15 years, 2 doses meet the requirements if adult hepatitis B vaccine (Recombivax) was received. Dosage and type of vaccine must be clearly documented. (Two 10 mcg/1.0 ml of Recombivax).

2 Doses Varicella (chickenpox). First dose must have been given on or after 1st birthday OR statement/date of chickenpox illness.

CONTINUED ON NEXT PAGE

Sixth Grade

- 5 Doses DTaP, DTP, DT, Td (Diphtheria, Tetanus, Pertussis) 5th dose on or after 4th birthday OR 4 doses with 4th dose on or after 4th birthday
- Students who are 7 years of age or older:*
- 3 doses Tetanus-Diphtheria containing vaccine, one of which must have been received on or after the 4th birthday
 - Pertussis vaccine is not required.
- 4 Doses IPV (Polio) 4th dose on or after 4th birthday
OR 3 doses with 3rd dose on or after 4th birthday
- 2 Doses Measles (1st dose on or after 1st birthday)
- 1 Dose Mumps on or after 1st birthday
- 1 Dose Rubella on or after 1st birthday
- 3 Doses Hepatitis B. For students aged 11-15 years, 2 doses meet the requirements if adult hepatitis B vaccine (Recombivax) was received. Dosage and type of vaccine must be clearly documented. (Two 10 mcg/1.0 ml of Recombivax).
- 1 Dose Varicella (chickenpox) on or after 1st birthday OR statement/date of chickenpox illness.

Seventh Grade (New in Bold)

- 3 Doses DTP, DTaP, DT, Td, TDaP(tetanus, diphtheria, acellular pertussis)
1 dose must be on or after the 4th birthday**
- 1 Dose TDaP/Td booster
(Required if it has been 5 years or more since last tetanus-containing vaccine)**
- 4 Doses IPV (Polio) 4th dose on or after 4th birthday
OR 3 doses with 3rd dose on or after 4th birthday
- 2 Doses Measles (1st dose on or after 1st birthday)
- 1 Dose Mumps on or after 1st birthday
- 1 Dose Rubella on or after 1st birthday
- 3 Doses Hepatitis B. For students aged 11-15 years, 2 doses meet the requirements if adult hepatitis B vaccine (Recombivax) was received. Dosage and type of vaccine must be clearly documented. (Two 10 mcg/1.0 ml of Recombivax).
- 2 Doses Varicella (chickenpox). First dose must have been given on or after 1st birthday OR statement/date of chickenpox illness.**
- 1 Dose Meningococcal**

CONTINUED ON NEXT PAGE

Eighth Grade – Eleventh Grade

- 3 Doses DTP, DTaP, DT, Td, TDaP(tetanus, diphtheria, acellular pertussis)
1 dose must be on or after the 4th birthday
- 1 Dose TDaP/Td booster
(Required if it has been 10 years or more since last tetanus-containing vaccine)
- 4 Doses IPV (Polio) 4th dose on or after 4th birthday
OR 3 doses with 3rd dose on or after 4th birthday
- 2 Doses Measles (1st dose on or after 1st birthday)
- 1 Dose Mumps on or after 1st birthday
- 1 Dose Rubella on or after 1st birthday
- 3 Doses Hepatitis B. For students aged 11-15 years, 2 doses meet the requirements if adult hepatitis B vaccine (Recombivax) was received. Dosage and type of vaccine must be clearly documented. (Two 10 mcg/1.0 ml of Recombivax).
- 2 Doses Varicella (chickenpox). First dose must have been given on or after 1st birthday OR statement/date of chickenpox illness.
- 1 Dose Meningococcal

Twelfth Grade (New in Bold)

- 3 Doses DTP, DTaP, DT, Td, TDaP
1 dose must be on or after the 4th birthday
- 1 Dose TDaP/Td booster
(Required if it has been 10 years or more since last tetanus-containing vaccine)
- 4 Doses IPV (Polio) 4th dose on or after 4th birthday
OR 3 doses with 3rd dose on or after 4th birthday
- 2 Doses Measles (1st dose on or after 1st birthday)
- 1 Dose Mumps on or after 1st birthday
- 1 Dose Rubella on or after 1st birthday
- 3 Doses Hepatitis B
- 2 Doses Varicella (chickenpox). First dose must have been given on or after 1st birthday OR statement/date of chickenpox illness.**
- 1 Dose Meningococcal**